
  

  
 

DNR Review Version 2.0 (Track Changes June 2023) 
Prepared with the assistance of the North Central Wisconsin Regional Planning Commission 

   



 

 

STEVENS POINT URBAN AREA SEWER SERVICE AREA PLAN 2040 

 

prepared for: 

 

Stevens Point Urban Area Sewer Service Advisory Committee 

 

by: 

 

North Central Wisconsin Regional Planning Commission 

 

adopted: 

 

Xxxxxxx XX, 2023 

 

 

 
______________________________________________________________________ 
 
This Plan was prepared at the request and under the supervision of the Stevens Point 
Urban Area Sewer Service Advisory Committee and Portage County Planning & Zoning 
Department by the North Central Wisconsin Regional Planning Commission (NCWRPC).  
[...]
division.  Additional components of the state's AWQMP include integrated reports, 
administrative rules, surface water monitoring and assessment programs, water quality 
standards and wastewater treatment programs.   
 
Locally, these elements are reflected through a variety of planning requirements, 
including: watershed plans, facilities plans and sewer service area plans.  The 
relationships between these plans within Central Wisconsin is described below and 
illustrated in Map 2. 
 
1.6.1 WATERSHED PLANS 
 
The Central Wisconsin River Basin is one of 32 major river basins in the State.  The 
basin is comprised of the watersheds for each of the tributaries that drain into the 
Wisconsin River.  Watershed plan development is on-going around the state in the 
highest priority areas based on the levels of water quality impairment.  The primary 
purpose of watershed plans is as a management guide for federal, state and local 
actions such as grant awards, conditions for waste treatment discharge permits and 
identification of specific local planning and action recommendations. 
 
1.6.2 FACILITIES PLANS 
 
In contrast with the regional character of watershed plans, the facilities plans are limited 
to a local area within a major river basin.  The facilities plans deal with the planning and 
preliminary design related to the construction of municipal sewage treatment plants.  



 
Stevens Point Urban Area Sewer Service Area Plan 2040 draft Page 6 
 

Through a systematic evaluation of alternatives, the facilities plan is intended to assure 
that only cost-effective and environmentally sound treatment facilities are constructed. 
 
1.6.3 SEWER SERVICE AREA PLANS 
 
The Sewer Service Area Plan is also a local area plan that outlines procedures, land 
areas and decision criteria for ensuring cost-effective provision of public sanitary sewer.  
Unlike the facilities plan, which is an engineering plan for the treatment plant and 
collection system, the Sewer Service Area Plan identifies land areas projected for 
development with public sewer based on population projections, community growth 
trends and natural resource constraints.   
 
1.7 GUIDELINES FOR PREPARATION OF THE SEWER SERVICE AREA PLAN 
 

1) The Sewer Service Area Plan shall be consistent with the requirements of 
Wisconsin Administrative Code NR121 "Areawide Water Quality Management 
Plans". 

2) The Plan shall be generally consistent with the land use policies and 
recommendations of locally adopted comprehensive plans. 

3) The Stevens Point Urban Area Sewer Service Advisory Committee shall oversee 
the development of the Plan and be responsible for all public policy aspects of 
the Plan. 

4) Opportunities for public participation, including a public hearing per NR121.08, 
will be provided as part of the development of the Sewer Service Area Plan.  

5) Portage County Planning and Zoning will serve as the designated agent for 
administration of sewer extension reviews and sewer service area amendments.  

 
1.8 OVERVIEW OF PLANNING PROCESS AND PUBLIC INVOLVEMENT 
 
This Sewer Service Area Plan update was conducted by the North Central Wisconsin 
Regional Planning Commission (NCWRPC) in conjunction with Portage County.  
Development was overseen by the Stevens Point Urban Area Sewer Service Advisory 
Committee which is made up of duly designated representatives of each community in 
the service area, as follows: 
 

 Joel Lemke, City of Stevens Point 
 Steve Kunst, Village of Plover 
 Jake Wilcox, Village of Whiting 
 Steve Menzel, Village of Park Ridge 
 Dave Wilz, Town of Hull 
 Howard Krieski, Town of Linwood 
 James Garbe, Town of Plover 
 Jeanne Dodge, Town of Stockon 



 
Stevens Point Urban Area Sewer Service Area Plan 2040 draft Page 7 
 

 
The process involved planning meetings of the Advisory Committee to develop a draft 
plan update.  The committee also held a formal public hearing on the proposed plan.  
The committee meetings and the public hearing were open to the public and posted per 
Portage County standard notice procedures. 
 
The final plan adoption process involved the local communities moving the plan through 
committees/commissions to full Board/Council at regularly scheduled, open and noticed 
meetings.  Approval process documentation can be found in the Appendix. 
 
 
  



Town of Stockton

Town of Plover

Town of Hull

Town of Linwood

City of
Stevens Point

Village of
Plover

Village of
Whiting

Village of
Park Ridge

¶
This map is neither a legally recorded map nor a survey
and is not intended to be used as one. This drawing is
a compilation of records, information and data used for
reference purposes only. NCWRPC is not responsible for
any inaccuracies herein contained.

Map 1
Stevens Point Urban Area Sewer Service Area

Study Area

210 McClellan Street, Suite 210, Wausau, Wisconsin 54403
(715) 849-5510 www.ncwrpc.org

Prepared by:
North Central
Wisconsin Regional
Planning CommissionNCWRPC

DRAFT



&!

&

&

!

!

&!

&!

Price

Clark

Dane

Polk

Vilas

Grant

Iron

Bayfield

Rusk

Sawyer

Oneida

Marathon

Sauk

Forest

Taylor

Douglas

Iowa

Dunn

Marinette

Rock

Oconto

Wood

Dodge

Barron
Lincoln

Burnett

Jackson

Ashland

Monroe

Vernon
Juneau

Portage

Chippewa

Buffalo

Adams

Shawano

Langlade

Door

Green

Pierce

St Croix

Washburn

Brown

Columbia

Waupaca

Lafayette

Richland
Crawford

Jefferson

Waushara

Walworth

Eau Claire

Fond du Lac

Outagamie

Florence

Manitowoc

Waukesha

Winnebago

Racine

Calumet

La Crosse
Marquette

Sheboygan

Pepin

Kenosha

Menominee

Tremp-
ealeau

Wash-
ington

Kewa-
unee

Green 
Lake

Oz
au

ke
e

Mil-
wau-
kee

Merrill

Wausau

Marshfield

Stevens
Point

Wisconsin
Rapids

Mill Creek

Wis
con

s in
Riv

er

¶
This map is neither a legally recorded map nor a survey
and is not intended to be used as one. This drawing is
a compilation of records, information and data used for
reference purposes only. NCWRPC is not responsible for
any inaccuracies herein contained.

0 20 40 60 8010
Miles

County Boundaries

210 McClellan Street, Suite 210, Wausau, Wisconsin 54403
(715) 849-5510 www.ncwrpc.org

Prepared by:
North Central
Wisconsin Regional
Planning CommissionNCWRPC

Central Wisconsin River Basin Planning Area

Sewer Service Area Plans&

! Facilities plans for municipal
wastewater treatment

Map 2
Stevens Point Urban Area Sewer Service Area

Water Quality Plan Relationships
DRAFT



 
Stevens Point Urban Area Sewer Service Area Plan 2040 draft Page 10 
 

 
 
SECTION 2.0 LOCAL PLANS FOR WASTEWATER FACILITIES  
 
 
2.1 BACKGROUND ON FACILITIES PLANS 
 
A local wastewater facilities plan (often referred to as a 201 plan) identifies the facilities, 
programs, operational improvements, and policies necessary to meet the regulatory 
framework and permitting requirements.  The WDNR regulates municipal (and 
industrial) operations discharging wastewater to surface water or groundwater through 
the Wisconsin Pollutant Discharge Elimination System (WPDES) permit program. 
 
State statutes that apply to facilities planning and operation include: Chapter 227 on 
Administrative Procedure and Review, Chapter 281 on Water and Sewage and Chapter 
283 on Pollution Discharge Elimination.  In addition, a variety of rules have been 
promulgated into Wisconsin Administrative Code by the WDNR to implement these 
statutes.  Plans for wastewater treatment facilities must be reviewed and approved by 
the WDNR.  Section 281.41, Wis. Stats. requires WDNR review of municipal and 
industrial treatment plant construction plans as well as related monitoring systems and 
groundwater monitoring wells.   
 
This section provides a status report on the current municipal wastewater collection and 
treatment systems in the Stevens Point Urban Area and their respective facilities plans. 
 
 
2.2 EXISTING WASTEWATER TREATMENT AND COLLECTION SYSTEMS 
 
Currently, there are three wastewater treatment systems within the Stevens Point Urban 
Area located in the City of Stevens Point, the Village of Plover and the Village of 
Whiting.  Table 1 provides a basic summary of the design capacity and loading 
information for each plant. 
 
 

TABLE 1:  Capacity/Loading Information - Area Treatment Plants 

 Stevens Point Plover Whiting 

Biochemical Oxygen Demand (BOD): 
2021 Average - 
Design Rated - 

 
5,355 lb/day 

10,300 lb/day 

 
4,694 lb/day 
7,950 lb/day 

 
207 lb/day 
590 lb/day 

Total Suspended Solids (TSS): 
2021 Average - 

Design Rated - 

 
6,699 lb/day 

10,400 lb/day 

 
5,275 lb/day 
9,380 lb/day 

 
201 lb/day 
450 lb/day 

Source: Stevens Point, Plover and Whiting Wastewater Utilities, 2022. 
 



 
Stevens Point Urban Area Sewer Service Area Plan 2040 draft Page 11 
 

Facility managers for each plant indicate that there is ample capacity to accommodate 
anticipated future growth and even potentially major new unanticipated users depending 
on the type and strength of wastewater to be generated.  Development proposals are 
monitored and evaluated to ensure the plants can handle the wastewater they will 
generate before they are approved.  Currently, both City of Stevens Point and Village of 
Plover plants are each operating at about 50% capacity while Village of Whiting plant is 
only at about 1/3 capacity due to the closure of a major industrial user.   
 
In addition, each community periodically conducts systematic evaluations and facilities 
planning to ensure their plant will remain able to provide for future growth as it develops.  
Section 2.3, below, provides an overview of the current status of facilities planning for 
each plant. 
 
2.2.1 CITY OF STEVENS POINT COLLECTION AND TREATMENT SYSTEM 
 
Stevens Point’s wastewater treatment plant was first constructed in 1940.  In 1963, a 
major expansion was made to the treatment plant consisting of adding two additional 
aeration tanks and a blower building and replacing the mechanical aerators with 
compressed air aeration.  Many minor upgrades were also made.  Two variable speed 
raw sewage pumps having a maximum capacity of 3,000 gpm replaced a 500 gpm and 
1,000 gpm pump.  Also, a piston sludge pump was installed along with two digested 
sludge lagoons.   
 
Another addition was made to the treatment plant in 1972.  The modifications primarily 
consisted of two comminuters, a bar screen, additional raw sewage pumping capacity, 
two primary settling tanks, two aeration tanks with two new blowers, a clarifier, a 
chlorine contact tank and chlorination building, three new Return Activated Sludge 
(RAS) pumps, a sludge division box, conversion of one existing primary tank to a waste 
sludge thickener, one new digester, and one new sludge lagoon.   
 
Beginning in 1992, the treatment plant underwent a major reconstruction.  The new 
design eliminated old technology and incorporated new, more modern technologies. 
The comminutors were replaced by mechanically cleaned bar screens.  Chlorine 
disinfection was eliminated and replaced by Ultraviolet (UV) disinfection.  Grit removal 
was added to reduce wear and tear on pumps and associated equipment.  Sludge 
storage lagoons were replaced by more environmentally friendly, sludge storage tanks.   
 
In 1997, the activated sludge system was modified to facilitate enhanced biological 
phosphorus removal (BPR).  The new activated sludge operation utilizes the anaerobic / 
oxic (A/O) process which incorporates biological phosphorus removal into the original 
activated sludge system.   
 
A series of improvements beginning in 2003 were implemented to address plant 
efficiency and energy conservation.  These improvements started with new grit removal 
and fine screening equipment which handle the incoming solids more effectively.  Also, 
two 50 hp plant air compressors were replaced with one 15 hp unit which uses much 



 
Stevens Point Urban Area Sewer Service Area Plan 2040 draft Page 12 
 

less electricity.  In addition, two 15 hp channel aeration blowers were shut down and 
replaced by new piping to utilize excess process air.  Further, anaerobic digester sludge 
thickener efficiency was increased by installing supplemental heating of polymer dilution 
water and equipment that increased mixing for more effective dispersal of the polymers.  
Also, a water to water heat exchanger was installed to allow methane generated hot 
water to be utilized to heat 3 buildings.  Additionally, a heat pump is now being used to 
tap into the heat and cooling available from the effluent water before it is discharged to 
the Wisconsin River.  This is used to heat and cool the facility’s lab and office building.   
 
The City wastewater utility also accepts high strength wastewater for treatment.  Over 
two million gallons are processed through the plant annually, generating significant 
tipping fee revenue. 
 
The Stevens Point sewage collection system is a network of sewers used to collect 
liquid waste for subsequent treatment and disposal, see map in Appendix D.  The 
majority of the sanitary sewer collection system was installed between 1920 and 1980.  
The network currently consists of more than 114 miles of 8” to 48” sewer pipe and has 
14 lift stations.  The collection network and treatment facility serves the entire developed 
area within the City of Stevens Point, as well as the Village of Park Ridge.   
 
The sewage collection system is in fair condition, however, inflow and infiltration (I/I) is 
an on-going concern with significant infiltration during wet weather.  The City has a 
computer-generated preventative maintenance program and each of the lift stations are 
checked and maintained at least once per month.   
 
2.2.2 VILLAGE OF PLOVER COLLECTION AND TREATMENT SYSTEM 
 
The Plover wastewater treatment plant was originally constructed in 1986.  It was 
upgraded in 1998 to provide biological phosphorus removal.  Another upgrade in 1999 
constructed auto-thermal aerobic digesters and upgraded preliminary treatment 
systems.  An upgrade in 2010 added aeration capacity, upgraded the phosphorus 
removal process and several other plant systems.   
 
Wastewater enters the preliminary treatment building and flows through a fine screen 
which removes large debris from the wastewater before a grit removal system.  The 
wastewater then falls into a wetwell and is pumped to the mixing basins by five 
submersible pumps.  The mixing basins are a series of four tanks with mixers that keep 
solids in suspension.  The tanks provide conditions that enhance bacteria’s ability to 
remove phosphorus from the wastewater and Return Activated Sludge (RAS) is 
introduced into the tanks to provide for the removal of excess nitrogen. 
 
The mixture flows from the mixing basins into aeration basins where blowers blow air 
through a fine bubble aeration system mixing in oxygen and bacteria that consume the 
organic matter as food.  The mixture leaves the aeration basins and flows to the 
oxidation ditch consisting of three channels.  The first channel has four surface aerators 



 
Stevens Point Urban Area Sewer Service Area Plan 2040 draft Page 13 
 

around the ditch.  The mixture moves to the other channels through submerged ports. 
Two disc aeration shafts provide aeration across channels two and three.   
 
The mixture exits the oxidation ditch and flows to either of two clarifiers through 
underground piping.  As the mixture moves through the clarifiers, the activated sludge 
settles out.  It is collected and returned to the mixing basins.  Effluent from both clarifiers 
is combined in the effluent collection well.  Water flows from the collection well to the 
disinfection system.  The disinfection system is operated from May 1 through 
September 30.  Clarified water flows past lamps that emit light at the ultraviolet 
wavelength.  Light at this wavelength disrupts cellular function and kills the bacteria or 
leaves them incapable of reproducing.  UV disinfection system effluent flows about 1200 
feet through underground piping to the Wisconsin River. 
 
A chemical feed system provides backup to the biological phosphorus removal system.  
Liquid chemicals that bind and precipitate the phosphorus can be added if the biological 
removal method does not work properly 
 
Excess activated sludge, called Waste Activated Sludge (WAS) is generated by the 
process.  WAS is diverted from the RAS stream to aerated storage tanks.  The WAS is 
pumped to a gravity belt thickener which separates the water from the bacteria by 
draining the water through a finely woven belt.  The WAS is thickened to 4% to 6% 
solids.  Thickened WAS is discharged into the auto-thermal aerobic digesters.  Heat is 
generated by the bacteria as the WAS decomposes.  This heat is retained in the 
digesters and elevates the temperature in the tanks to 100 to 120 degrees.  These 
digesters consist of three tanks.  Each tank has a propeller mixer and fine bubble 
aeration diffusers mounted on the floor.  Air is pumped through aeration system, 
providing oxygen for the decomposing bacteria.  Digested sludge flows through the 
digesters in series.  Digested sludge exits the auto-thermal digesters and flows to 
aerated storage tanks.  Digested sludge is pumped from the storage tank to the screw 
press.  Water is removed from the sludge as it moves through the screw press.  
Chemicals are injected into the digested sludge to increase the water removal 
efficiency.  The sludge is discharged at about 16% solids content.  It is moved to a 
covered storage area and stored until it is applied to agricultural land in spring and fall. 
 
The Village wastewater utility also accepts hauled septage and landfill leachate for 
treatment.  In 2020, about 7.9 million gallons of holding/septic tank waste and about 5 
million gallons of leachate was processed through the plant. 
 
The wastewater collection system serves the developed area of the Village, see map in 
Appendix D. The system consists of approximately 92 miles of sewer main and ten lift 
stations.  The lift stations are central collection points for a service area.  Wastewater 
flows by gravity to a lift station.  It is then pumped via force main to the service area of 
the gravity interceptor, or, in two cases, to the service area of an intermediate lift station.  
The gravity interceptor carries the wastewater to the treatment facility.  There are two 
pumps in each lift station, which cycle on and off automatically.  Nine of the ten lift 
stations are of similar design.  They consist of two submersible pumps that are installed 



 
Stevens Point Urban Area Sewer Service Area Plan 2040 draft Page 14 
 

in the collection well.  The remaining lift station has two pumps situated adjacent to the 
well.   
 
Infiltration through leaks into the collection system and intentional discharge from sump 
pumps has been an issue.  The Utility continues to dedicate resources to finding and 
excluding the sources of clear water infiltration into the system.  The collection system is 
cleaned on a three-year cycle.   
 
2.2.3 VILLAGE OF WHITING COLLECTION AND TREATMENT SYSTEM 
 
The Village of Whiting’s original wastewater treatment facility was completed in 1967.  
The facility was upgraded in 1981 and again in 2009.  Modifications made to the original 
treatment facility included: an activated sludge process to remove 96% of organic and 
inorganic materials from the wastewater.  Preliminary treatment occurs via fine 
screening and then the influent goes to mixing basins which were added in the 2009 
upgrade to promote biological phosphorus removal.  Alum addition is utilized for further 
phosphorus removal.  Effluent is then treated via an oxidation ditch, which was added in 
the 2009 upgrade, and proceeds to final clarification.  An additional final clarifier was 
installed in 2009 and the original final clarifier was rehabilitated in 2021.  Effluent is 
disinfected seasonally with UV radiation prior to discharge to the Wisconsin River.  
Activated sludge is treated in aerobic digesters and thickened via polymer addition and 